
PHOSPHORUS
AND

NITROGEhü REMOVAL
FROM

MUNICIPAL
WASTEWATER
Principles and Practice

Second Edition

RICHARD SEDLAK, Editor



Phosphorus and l\itrogen Removal

From

Municipal Wastewater

Princþles und Practíce, Second Edítion



Library of Congress Cataloging in Publication Data

Phosphorus and nitrogen removal from municipal wastewater: principles and
practice/Richard l. Sedlak, editor.-2nd ed.p. cm.

lncludes bibliographical references.
tsBN 0-87371-683-3.
1. Sewage-Purification-Nitrogen removal. 2. Sewage-Purifícation-Phosphate

removal. 3. Sewage disposal-United States-Cases studies. l. Sedlak, Richard l.
T0758.P46 1991
658.3'57-dc20 91 - 29578

clP

Notice

The data and information contained in this manual were compiled by the contributing authors and any
[...]
distance from the top of the bed. As the organisms grow, the film thickness will reach a maximum
value determined by fluid shear at which point growth must equal loss. lf a wastewater contains both
biodegradable organic matter and NHa-N, growth of both the heterotrophic and autotrophic bacteria
will approach the maximum rate at the top of the filter. However, because of the higher growth rate
of the heterotrophs, most of the film will contain these organisms and little or no nitrification will
occur. As the liquid passes through the bed the concentration of BOD decreases and a point is reached
where the growth rate of the nitrifiers is sufficient with.respect to the heterotrophs that they can
effectively compete in the film. As the organic matter further declines the autotrophs will make up a

larger proportion of the film, causing the rate of nitrification per unit area to increase, Therefore, when
a wastewater contains both organic matter and NH.-N, only a fraction of the bed height will be
available for nitrification and the magnitude of that fraction will depend both on the absolute and
relative concentrations of the two types of substrates, lf the wastewater contains little organic matter,
as in a tertiary filter application, nitrification will occur throughout the entire bed.

29



\\

\\
LtMITS OF ss%
CONFIDENCE ENVELOPES

I

\\
\

1.2

ORGANIC LOADING ( lb TBOD/1000 sq fr/day )

Figure 2-14. Ammonia removar ar 21oc in a trickring firter(17).

Recirculation may enhance nitrification by reducing the heterotroph growth rate due to dilution, thus
allowing the autotrophs to more effectively compete for space in the biofilm. Oxygen diffusion is
another factor which may limit the rate of nitrification ¡n trickling filters. Recirculation which increases
the dissolved oxygen concentration may cause a reduct¡on in that limitation by íncreasing the DO to
NHr-N ratio.

Nitrification with respect to orgânic loading is shown in Figure 2-14 (17). Recent attempts have been
made to evaluate trickling filter performance ¡n a systematic and consistent way to allow use of such
data for design.

From empirical data compiled by Gullicks and Cleasby(181, nitrogen removal curves have been plotted
as a function of influent ammonia concentrat¡on and hydraulic loading, These curves are shown in
Figure2-lSandFigure 2'16Íortemperaturesof >14oCand lOoCto l4oC,respectively. Byasimple
trial and error procedure one can use these curves for system design.

Boller and Gujer(1 9), based on pilot plant studies of tertiary trickling filters, recommend a media surface
loading rate of O.4 s NH.-N/m2 - day for complete nitrification (effluent NH3-N<2.0 mg/Ll at a water
temperature of 10oC. Data compiled by Barnes and Bliss(S) recommend a lóading range of O.S to 1 .O
g NHr-N/m2 - day for plastic media filters at temperatures ranging from lOoC to 2OoC.

The effect of nitrogen loading on nitrification efficiency is shown in Figure 2-17. Thisfigure was made
using pilot plant data reported by Jiumm, yeun and Molof(201.

100

50

z
o
tr
o
ll
E
E

l.
u¡
o
E
l¡¡
o.

10

1.8.8.4.2

30



z
oTz

o
t¡tt-
5
JoG
(J
l¡J
G
o
=of,Jo
I
J
ctt
E

¿.
o

Iz
o
u¡
J
È
o-

0

0.o 0-5 1.0

APPLIED HYDRAULIC LOAD, US'M2 OF CROSS SECTION
(INCLUDING RECYCLE}

í

Figure 2-15. Predicted NH.-N removals in trickling filters at T > 14oC(18).

l-5

20

z
o

I

o
L¡Jt-
5
fo
É.
õ
t¡l
CE

(5
z
õ)
J()
z
J
ct
E

¿
aI

ô
ul
J
o-
fL

o.0 0.5 1.0 1.5

. Ap p Lr ED HyD RAUL| c i-oAi¿,ä;"t.""¡.áX," ss s Ecfl o N

Figure 2-16. Predicted NH"-N removals in trickling fitters 8t T = 10 to 140C(18).

31



T - zzo}

0.,1 0.8 1,2 ,l.6 2 2,4 2,g 3.2

NITROGEN LOAo|NG lgtm2 tdayt

Figure 2'17. Ettect of trickling fitter loading on n¡trogen removal in tertiary filtration on plastic
media{20).

Example 5. Estimate the required volume of a plastic media tr¡ckl¡ng filter for the removal of ammonia
from a secondary effluent under the following conditions:

Ftow : 13.2 MGD (5o,OOO m3/day)
lnfluent NH3-N = 2O mglL
EffluentNH3-N =2mglL
T : 1OoC
Media specifíc area = I OO m2lm3

Solution

al Based on Boller and Gujer recommendation:

Recommended loading : O.4 g NH3-N/m, - d"y

Ammonia to be nitrified : (50,000) {.20-2) = g00,000 9/day

Required media surface area 900,OOO 2,2SO,OOO m2

o4
Filter media volume = z,25o,ooo = 22,soo m3 (7g4,4g0 fts)

100

280
UJo
É.
t¡J
fL
J
f?oo
=t¡JE
z
f60z

32



(b) Based on Figure 2-17 tor 90 percent removal, the toading rate is O.42 glm2 - day at 22oC.
Hence for 10oC the load¡ng rate will be adjusted using a typical coefficient for tr¡ckling filters
of 1.O3:

P.42111.93¡(1o-zz) = 0.30 g/m2 - day

The loading of ammonia is 1,000,000 g/day, hence the required surface area is

1,000,000 : 3,300,000 m2

0.30

The filter media volume

3,3OO,OOO = 33,000 m3 (1,16s,000 ft3)

100

(c) Based on Figure 2-16 and assuming a filter depth of 7.0 m (23 ft) for removat of 0.4 elm2 -
day and influent ammonia of 20 mg/L, the hydraulic loading is 0.17 L/sec - m2

The required surface area : 1,OOO,OOO 2,b00,000 m2

o¿

Media volume : 2,500,000 2S,OOO m3 (gg3,OOO tt2)

100

Cross-sectional area : 25,000 : 3,570 m2

Hydraulic loading : (5O,OOO) (103) = 0162 L/sec-m2

Since this is close to 0.17 L/sec - m2, the calculation ¡s term¡nated.

Rotatino Biolooical Contactors (RBC). Biological act¡v¡ty in an RBC is similar to a tr¡ckling filter, in that
there is sequent¡al oxidation of the organic matter and NHa-N in the wastewater and the degree of
nitrification decreases as the BOD of the wastewater increases. Experience gained with full-scale RBC
plants has shown that nitrifying bacteria cannot compete effectively for space in the biofilm until the
concentration of soluble organic matter is below 15 mg BOD'/L. However, it has been shown in many
cases that maximum nitrification rates are not achieved until the soluble BOD. concentration is less
than 5 mg/L. The accepted design procedure is to compute the surface area required to reduce the
carbonaceous soluble BOD5 to 15 mg/L and then to compute the additional surface area required for
nitrification. Full-scale data are shown in Figure 2-18. The required surface area is computed in a
manner similar to the removal of carbonaceous BOD. Since reactors in series are normally used,
nitrification will only occur in the latter stages.

33



LEGENO :

O Gladslone, Mlch.
tr cuelph, Ontarlo
A Clcves, Ohlo

o

o
o

o

tr
o

otr
tr

o

o
o

/
o

ooo

o

o

Notc : Temperaturr - 55 !2'F
ooo o
o

^

sTAcE NH3-N CONCENTRATTON ( mg/t )

Figure 2-18. Full-scale RBC nitrification rates at design wastewater temperature (SSoF) (20).

2.5 Process Selection

Process select¡on is affected primarily by effluent quality requirements and operational cons¡derations.
When ammonia removal is the only requirement, a nitrification system can be selected. However, such
systems may experience sludge settling problems due to denitrification in the secondary clarifiers. This
can be a severe problem if a raw wastewater's nitrogen levels are high or temperatures are warm. For
this reason it may be desirable to include denitrification under conditions where nitrification is required.
Alternatively, a fixed film nitrification reactor can be used following secondary treatment, This can be
an economically feasible solution if the ammonia concentration is low and effluent nitrogen limits are
not too stringent' ln many cases a tertiary nitrification trickling filter does not have to be followed by
a clarifier and therefore denitrification in a secondary clarifier with its associated problems would not
occur.

Combined nitrification and denitrification can be achieved in a two-sludge or single-sludge (recycle)
system. lf low effluent nitrate levels are required, the single-sludge system can be followed by a
second anoxíc unit for denitrification, e.g., the Bardenpho process, The oxidation ditch configuration
is particularly suited for single-sludge nitrogen removal since a high degree of recycle is obtained due
to mixed liquor flow in the ditch. Zones of aerobic and anoxic conditions are developed in the ditch
based on the location of aerators and feed introduction points.

2.6 Physical/Chemical Processes for Nitrogen Removal

Several physical-chemical processes have been used in the past for nitrogen removal. Although under
most circumstances biological treatment is the most attractive nitrogen control technology, physical
and chemical processes may be technically and economically feasible in certain situations, The major
processes that fall under this category are breakpoint chlorination, selective ion exchange, and air
stripping. These are discussed subsequently.

0.8

ft
d

ooo 0,6

o
ó
J

Lt
l- 0.4
E
J

o
=u¡É O,2
z
Io-

12

34



2.6.1 Breakpoint Chlorination

Breakpoint chlorination is accomplished by the add¡t¡on of chlorine to the waste stream in an amount
sufficient to oxidize ammonia-nitrogen to nitrogen gas. After sufficient chlorine is added to oxidize the
organic matter and other readily oxidizable substances present, a step-wise reaction of chlorine with
ammonium takes place. The reactions between the ammonium ion and chlorine leading to formation
of nitrogen gas may be expressed by the following two reactions:

NH+* + HOCI -+ NH2CI + HrO + H+

NH2CI + 0.5 HOCI -:' 0.5 N2 + 0.5 HrO + 1.5 H+ 1.5 Ct-

The overall reaction may be expressed as follows:

NH¿* + 1.5 HOCI + 0.5 N2 + 1.5 HrO + 2.5 H+ + 1.5 Cl-

Stoichiometrically, the breakpoínt reaction requires a weight ratio of chlorine (expressed as Clr) to
ammonianitrogenatthebreakpointoÍ7.6:1. Thisisequivalenttoamolarrat¡oof 1.5:1. lnpractice,
the actua¡ weight ratio of chlorine to ammonia nitrogen at breakpoint has ranged from about 8:1 to
1 0: 1 . Experience with municipal wastewater indicates that 95 to 99 percent of the influent ammonia
is converted to nitrogen gas, with the remainder being nitrate (NO3-) and nitrogen trichloride (NCl3).

The breakpoint chlorination curve (Figure 2-19) illustrates the reactions that occur under varying
chlorine/ammonia ratios.

ln Zone 1, the major reaction is the formation of monochloramine. The peak of the
breakthrough curve theoretically occurs at a molar ratio of 1 :1 , or a weight ratio of
5:1 between added chlorine (expressed as Cl2) and initial ammonia-nitrogen.

ln Zone 2, oxidation results in the formation of dichloramine and oxidat¡on of ammonia
which reduces both residual chlorine and total ammonia concentrations. At the
breakpoint the theoretical ratio of chlorine to ammonia-nitrogen is 7.6:1 (molar ratio
of 1.5:1) and the ammonia concentration is at a m¡nimum.

After the breakpoint (Zone 3) free chlorine residual, as well as small quant¡t¡es of
dichloramine, nitrogen trichloride and nitrate, increase,

The opt¡mum pH to minimize formation of nitrogen. trichloride and nitrate is near pH 7.0.
Stoichiometrically, 14.3 mg/L of alkalinity is required for each 1 .0 mg/L NH3-N expected to be
consumed. There will be an increase in total dissolved solids (TDS) in the effluent due to the chloride
ions and neutralization. The chlorination will result in 6.2 mg TDS/L/mg NH.-N/L oxidized.
Neutralization with lime {CaOl results in a total oÍ 12.2 mg TDS/L/mg NH.-N oxidized/L. For example,
if a wastewater contained 20 mg/L ammonia nitrogen, chlorine in a gaseous form would result in a 124
mg/L increase in TDS. Neutralization with lime (CaO) would result in a total increase oÍ 244 mg TDS/L.

35



(-,
z
o
o
r¿lz
æ.
o
t(,

o
o
o

I

z,
o-
=

cr2: NHf -N WE¡cHT RAT|O

Figure 2'19. Theoret¡cal breakpoint chlorination curve(2),

At a pH of 6 to 7 the breakpoint reaction is completed in less than 15 sec. Dechlorination will usually
be required. The most common techniques involve the use of sulfur dioxide or act¡vated carbon. ln
practice 0.9 to 1.0 parts of SO2 are required to dechlorinate 1.0 part of Clr:

SOr+HOCI +HrO + Cl-+SOo=+3H+

The resulting acidity is seldom a problem in practice due to the low concentrat¡ons involved. About
2 mg CaCO./L alkalinity are consumed for each mg SO2/L applied.

When using activated carbon the reaction is:

C + 2HOCI -> CO, + 2H+ + 2Cl-

Activated carbon is expensive and should be considered only in those cases where functions other than
chlorine residual control are important.

TOTAL
LORINE

APPLIEO

MEASUREO
CHLORINE
RESIDUAL

BREAKPOINT

IRREOUCIBLE MINIMUM
CHLORINE RESIDUAL

AMMONIA-N CON

36



2.6.2 Ai¡ Stripping of Ammonia

In a wastewater stream ammonium ions exist in equilibrium with ammonia:

NH3+H2O+NH4++OH-

At pH 7 only ammonium ions (NHa+) exist in solution while at pH 12 the solution contains NH. as a
dissolved gas. The relative percentages of ammonium ions and ammonia at different pH levels and
temperatures are shown in Figure 2-20.

Air stripping of ammonia consists of raising the pH of the wastewater to pH 10.5 to 11.5 and
providing sufficient air-water contact to strip the ammonia gas from solution. Conventional cooling
towers have generally been employed for the stripping process. pH adjustment of the wastewater may
employ caustic or lime. lf lime is used with municipal wastewater the values shown in Figure 2-21
should generally approximate the lime requirements.

Under turbulent conditions in a stripping tower the theoretical air requirements per unit of water can
be calculated from Henry's Law assuming that the air leaving the tower is in equilibrium with the
influent water and that the air entering the bottom of the tower is free of ammonia. The equilibrium
relationship is shown in Figure 2-22. For example, at 20oC the theoretical gas/liquid ratio can be
calculated from Figure 2-22 as 1.83 moles air/mole HrO or 305 scf/gal.

. 
pH

Figure 2-20. Distribution of ammonia and ammonium ion with pH and temperature.

- 60
t
a
o
o
c.

o
fz

o

37



500

0 100 200 t00 400

ALKALINIÍY, mgrl AS CrCO3

Figure 2-21. Lime required to raise the pH to 1 1 as a function of raw wastewater alkalinity(22).

( ONE ATMOSPHEFE)

2o'

to'

GAS X
LIOUÍ D Y

MOLS AIF
MOL HrO

o 0,01 0.02 0.03

"o,-, 
*",

^ = TõLs H2o

Figure 2-22. Equilibrium curves for ammonia in water(22).

=o
Ë

o
ts
T

0
ø
4
G

oþ
og
E

ou
E

a
o
(,

U¡
J

400

300

200

t00

olrc
fl-zl<
-1.JIJolorl=

Ir 0.0 2

38



l,ooo

PFACT]CAL AVERAGË 9O-98%
REMOVAL FROM WASTEWATER

\ /.- RANoE ( EST.)

MIN¡MUM AIR
REOUIREMENT (THEO.)
1O0'6 REMOVAL

40 60

TEMPERATURE, 'C

Figure 2-23. Temperature effects on air/liquid requirements for ammon¡a str¡ppinsl22l.

ln practice, Tchobanoglous(22) estimâted the a¡r requirements as shown in Figure 2-23. Ammonia
removal from domestic wastewater in excess of 90 percent was found to occur at 480 ft3/gal above
pH 9.0. Hydraulic loading to stripping towers over the range 1 to 3 gpm/ft3 (O.O+ to 0.I 2 m3/min-m2)
is recommended. Tower depth and packing configuration will also affect performance.

Problems associated with ammonia stripping are reduced efficiency and ice formation in colder
climates, deposition of calcium carbonate on the media when lime is used for pH adjustment, possible
air pollution problems and deterioration of wood packing. A process alternative has been developed
in which the exhaust air from the str¡pper is passed through H2SO4 and recycled. ln this way air
pollution problems are eliminated, ammonium sulfate is recovered and air temperatures are maintained
high.

Considerable work has been done employing ammonia stripping ponds in lsrael(23). ln unaerated
ponds, ammonia was reduced 50 percent at a pH of 1 0,5 over a period of 1 30 hr, When aerated the
retention period necessary to reduce the ammonia 50 percent was reduced to g to 16 hr. Post
ponding resulted in a pH reduction through natural recarbonation.

a
a
T¡
a
o

o)

z
l¡,

=l¡,
5 roo
g
ul
.E

É
<(

39



2.6.3 Selective lon Exchange

Selective ion exchange for removal of ammonia can be accomplished by passing the wastewater
through a bed of ion-exchanger which exhibits a high selectivity for the ammonium ion over other
cations that are normally present in wastewater. The natural zeolite clinophlolite has been found
suitable for this application. lt has a high selectivity for the ammonium ion with a total exchange
[...]
8. Metcalf and Eddy, lnc. Wastewater Eng¡neering: Treatment, Disposal, Reuse. McGraw Hill
Book Company, New York, New York, 1979.

9. Bidstrup, S. M. and C. P. L. Grady, Jr. SSSP--Simulation of single sludge processes. Jour.
Water Pollut. Control Fed., 60, 351, 1988,

1 0. Grady, C. P. L,, Jr. and H, C. Lim, Biological Wastewater Treatment, Theory and Application.
Marcel Dekker, lnc., New York, New York, 1980.

1 1. IAWPRC Task Group on Mathematical Modeling for Design and Operation of Biological
Wastewater Treatment. Final Report -- IAWPRC Activated Sludge Model No. 1. IAWPRC
Scientific and Technical Reports, 1986.

12. Grady, C. P. L., Jr., W. Gujer, M. Henze, G. v, R. Marais, and T. Matsuo. A model for single
sludge wastewater treatment systems. Water Sci. Tech., 18, 47, 1986.

13. U.S. Environmental Protection Agency. Design Manual: Phosphorus Removal.
EPA|62-111-87lOO1 , 1987 .

14. U.S. Environmental Protection Agency. lnnovative and Alternative Technology Assessment
Manual. EPA/43019-78-009, 1980.

15. CH2M HILL, Final Report on the POTW Nutrient Removal Retrofit Study. Prepared for the
Commonwealth of Virginia State Water Control Board, 1989.

16. Kunihiro, C. 1,, R. D. Reardon, K. C. Wood, W. N. Puhl, Jr,, and R. C. Clínger. Feasibility of
retrof¡tt¡ng Maryland POTW's for biological nutrient removal. Presented at the 63rd Annual
Conference of the Water Pollution Control Federation, Washington, D.C., 1990.

17. Sanitaire Water Pollution Control Corporation. Diffused aeration seminar. Presented to CH2M
HILL, Denver, Colorado, 1987.

18. Jenkins, D., M. G. Richard, and G. T. Daigger. Manual on the Causes and Controlof Activated
Sludge Bulking and Foaming. Water Research Commission. Republic of South Africa, 1984.

19. lngersol-Rand. Cameron Hydraulic Data. Woodcliff Lake, New Jersey, 1981 .

89



20. McDonald, D. V. Denitrification by an expanded bed biofilm reacttr. Res. Jour. Water Pollut.
Fed.,62,796, 1990.

21. CH2M HILL. Fayettçville Pilot Plant Study Final Report. Prepared for the City of Fayetteville,
Arkansas, 1986.

22. Daigger, G, T., G, D. Waltrip, E. D. Romm, and L. M. Morales. Enhanced secondary treatment
incorporating biological nutrient removal. Jour. Water Pollut. Gontrol Fed,,60, 1833, 1988.

23. CH2M HILL. Biological Nutrient Removal Study. Presented to the Virginia State Water Control
Board, 1 988.

90



Chapter 4

Principles of Chemical Phosphate Removal

4.1 Sources of Phosphorus in Wastewater

Phosphorus occurs ¡n wastewater solely as various forms of phosphate. The types of phosphate
present typically are categorized according to physical characteristics into dissolved and particulate
fractions (usually on the basis of filtration through a 0.45 micron membrane filter) and chemléälly ¡nto
orthophosphate, condensed phosphate, and organic phosphate fract¡ons {usually on the basis'of acid
hydrolysís and digestion). Table 4-1 presents a summary of this categorization together with examples
of typical concentration ranges in U.S.A. municipal wastewaters where no regulations exist on the
phosphorus content of synthet¡c detergents.

Phosphorus originates in wastewater from the following sources: (i)the carriage water (usually minor),
(ii) fecal and waste mater¡als, (iii) industrial and commercial uses and (iv) synthetic detergents and
household cleaning products. The approximate current per capita contr¡butions of the major sources
of phosphate to municipal wastewater in the U.S.A. can be estimated to be: human waste, 0.6 kg
P/capita/yr(1); laundry detergents (no product phosphorus limitation), 0.3 kg P/capita/yr(2); and other
household detergents and cleaners, 0.1 kg P/capita/yr(3). lndustrial, institutional, and commercial
sources of phosphorus are highly variable. As such, exact estimates of the amount of phosphate
entering a treatment plant must be based on local measurements of the sewage.

Table 4-1. Chemical forms of phosphate in U.S.A. sewage.

Phosphate Form
Typical Concentrations

mg P/L

Orthophosphate

Condensed Phosphates(e.g., pyrophosphate,
tripolyphosphate, trimetaphosphate)

Organic Phosphates(e.g., sugar phosphates,
phospholipids, nucleotides)

3-4

2-3

1

91



The concentrations of phosphate in U.S.A. municipal wastewaters have, in general, been falling over
the past decade. ln the late 1960's typical raw sewage total phosphate concentrations were 10-12
mg P/L. Currently, concentrations are usually in the range 3-7 mg P/L in areas where detergent
phosphorus content is not regulated. For example, a survey of 1 1 Virginia and Maryland plants for the
period 1982-83 showed an average {flow-weighted) total phosphate concentration of 6.2 mg P/L(4),
total phosphate measurements at two North Carolina plants over the period 1984-86 averaged 7.3 mg'
P/L(s), and the average (flow-weighted) of total phosphate measurements reported for nine Ohio
wastewater treatment plants included in a recent survey is 3.0 mg P/L{6).

The reason for this decrease in raw sewage phosphate concentration is most strongly related to
changes in household synthetic detergent phosphorus concentrat¡on and product type usage. For
example, the average phosphorus content of laundry detergents in areas not affected by regulations
on phosphorus content fell from about 1O.8o/o P in 1970 to approximately 4.5% P by 1982(3). This
decrease has been due to both a decline in the phosphate content of powdered detergents and a
significant increase in consumer use of liquid laundry detergents, which do not conta¡n phosphate. ln
addition, ¡ndustrial and commercial pretreatment programs removing phosphate before discharge into
municipal sewers have contributed to some extent to the reduction.

4.2 Overview of Available Chemical Phosphate Removal Opt¡ons

Phosphate removal from wastewater involves the incorporation of phosphate into a part¡culate form
(suspended solids) and then the removal of the suspended solids. The types of suspended solids into
which phosphate can be incorporated are either biological (micro-organisms) or chemical (sparingly
soluble metal phosphate precipitates). The physical removal and subsequent processing of these
phosphate-containing solids should be accomplished without allowing significant release of phosphate
into l¡qu¡d streams that are recycled back to the wastewater stream.

Chemical precipitation of phosphate usually becomes necessary when the phosphorus discharge criteria
are lower than those that can be achieved by primary sedimentation and secondary biological
wastewater treatment. Very few instances of chemical precipitation without the involvement of a
biological process exist.

When treating a municipal sewage of average organic strength (BOD. = 200 mg/L) to secondary
effluent criteria (BoDs <30 mg/L; TSS <30 mg/L) the primary sedimentation and conventional
secondary biological wastewater treatment train (i.e., secondary treatment processes that do not
incorporate enhanced biological phosphate removal) can remove a maximum of about 2 mg p/L. This
performance is dictated by the facts that removal by primary sedimentation is approximately 1O%,
volatile suspended solids (VSS) in the activated sludge contain about 2.3% phosphorus, a typical
standard rate activated sludge has solids that are approximately 80% volatile, and a typical municipal
sewage BODr-based TSS yield is 0.7.

For example, for a raw influent BODE of 200 mg/L with 30% BOD5 removal by primary sedimentation,
the amount of waste activated sludge produced is (1.0 - 0.3) (0.7 mg TSS/mg BOD5) (200 mg BOD5/L)
(0.8 mg VSS/mg TSS) : 78 mg VSS/L which contains (78) (0.023) = 1.8 mg P/L. Assuming a
maximum of 1 mg P/L removal by primary sedimentation, the total phosphate removed amounts to 2.8
mg P/L. Figure 4-1 illustrates that when the primary sludge and the waste act¡vated sludge are treated
by anaerobic digestion there will be some recycle of phosphate from the digestion or the solids
handling processes back to the wastewater to be treated. Because of this, the overall phosphate
removal is reduced to about 2 mg PlL.

92



1000

PRIMARY

€FFLUE}¡T

DIGESTER

S¡.'PER-

NATAI.¡T

200

DIG€STED SLUDGE

Figure 4-1 . Standard rate secondary treatment phosphate removal. Figures are given in kg/day.

Assuming that 2 mg P/L is the limit of phosphate removal achievable by primary sedimentation and
convent¡onal biological secondary treatment processes, the effluent phosphorus levels achievable at
tvpical current influent phosphorus levels will be about 4.5 mg p/L (6.5 - 2). Even if detergent
phosphate were regulated and the influent phosphorus levels fell by 3oo/o, i.e., to 4.6 mg p/L, the
effluent phosphorus concentration would still be about 2.6 mg P/L. There currently are many regions
in the u'S.4. (and others being contemplated) where effluent total phosphorus concentrations of 2 mg
PlLor less are required (Table 4-2l,. To achieve these effluent phosphorus concentrat¡ons, pro".sr"i
additional to, or other than, conventional biological treatment must be employed. This chapter will
concentrate on chemical processes.

Table 4-2. Examples of effluent total phosphate standards (mg p/L).

S€CO}¡DARY

TREA'IUENT

800

)
S€COù¡DARY

EFFLUENT

USA Great Lakes
Florida
Chesapeake Bay Basin:

PA (lower Susquehanna)
MD
VA (lower potomac River)
Washington, DC

Reno-Sparks, NV
Lake Tahoe, CA
Tualatin River, OR

Switzerland

Sweden

1.0 (if >1 MGD)
1 .0 (lake, bay, impoundment, or estuary discharges)

2.O
o.2, 1.O, 2.O
o.'lg, o.2,0.4, 0.5, 1.0
0.1 8, 0.23
o.4
1,0
0.10, 0.07

1.0 or 85% removal for discharges to lakes

< 1.0

93

SECOT{DARY

S€DIMENTATO}I

PRIMARY

S€DIMÐ{TATION

DIGESTER



Chemical processes for phosphate removal commonly rely on the formation of sparingly soluble
orthophosphates that can be removed by solids separat¡on processes either together with raw sludge
and/or waste biological solids or separately. Phosphate precipitation processes can be classified
according to their location in the process stream. Pre-precípítation reÍerc to the addition of chemicals
to the raw wastewater and removal of the formed precipitates together with the primary sludge.
Simultaneous precipitation refe¡s to the addition of chemicals so that the formed precipitates are
removed together with the waste biological sludge. Points of chemical addition that accomplish this
are (i) to the primary effluent, and, in an act¡vated sludge plant, (ii) to the mixed líquor, either in the
aeration basin itself or to the mixed liquor following aeration but prior to secondary sedimentation.
Post-precipítation is the addition of chemicals at a point after both the primary and secondary
treatment processes. The formed precipitates are removed by an additionai solids separation device
such as an additional clarifier or a filter.

Phosphate precipitation is achieved by the addition of the salts of one of three metals that form
sparingly soluble phosphates, These are calcium (Ca(llll, iron (either ferric iron, Fe(lll), or ferrous iron,
Fe(ll)), and aluminum (Al(lll)). The salts most commonly employed are lime (Ca(OH)2), alum (AI2(SO4)3
' 18 H20), sodium aluminate (NaAl02), ferric chloride (FeCl3), ferric sulfate (Fe2(SOa)3), ferrous sulfate
(FeSOa) and ferrous chloride (FeCl2). Pickle liquor, a waste product of the steel industry, containing
ferrous iron in either a sulfuric or hydrochloric acid solution, also is used as a source of iron for
phosphate precipitation.

A knowledge of the nature of the phosphates formed by addition of these precipitants to wastewater
and of the¡r solubilities and the variation of solubilities with solution conditions is essential for
predicting and controlling the results of chemical phosphate removal. A list of some of the so¡¡ds that
can form are presented in Table 4-3. ln all cases it should be noted that sol¡ds other than those
containing phosphate can also form. lf such solids forrn, they represent a consumption of dosed
chemical and a production of sludge additional to that required for the removal of phosphate.

Table 4-3. Precipitates formed during phosphate precipitation.

Phosphate Precioitant Precipitates That Mav Form

Various calcium phosphates eg.
ß-tricalcium phosphate: Ca.(POa)2(s)
hydroxyapatite: Cau(OH)(PO4)3(s)
dicalcium phosphate: CaHPOa(s)

calcium carbonate: CaCO3(s)

Ca(ll)

Fe(ll) ferrous phosphate: Fe.(POa)2(s)
ferric phosphate: Fer(OH)r(POa)3(s)a
ferrous hydroxide: Fe(OH)2(s)
ferric hydroxide: Fe(OH)3(s)a

Fe(lll) ferric phosphate: Fe*(OH)r(POa)r(s)
ferric hydroxide: Fe(OH)3(s)

aluminum phosphate:
aluminum hydroxide:

At,.(oH)r(PO4)3(s)
Al(OH)s(s)

Ar0il)

aFormed by oxidation of Fe(ll) to Fe(lll) during the treatment process

94



AIPO4(s)
Al and Fe diagrams are
for solutions in
equilibirium with
indicated precipitate.

Ca diagram for
precipitation from
system: Ca = 10-3M;
P 

= 
_5 x 10'3M; C, :

1o-2.sM.

Apatite

FePOa(s)
3
6g
o
E
o-
Eoào
It
oI

pH

Figure 4-2. Equilibrium solubility diagrams for Fe, Al, and ca phosphates(7l.

The solubility diagrams in Figure 4'2 a¡e illustrations of the commonly accepted variations of the
solubility of various metal-phosphate solids with pH. Later in this paper it will be shown that, at least
for ferric phosphate, the nature of the solubility versus pH curve may be somewhat different from that
depicted in Figure 4-2,

4.2.1 Lime

The solubility curve for "calcium phosphate" shown in Figure 4-2is one of many that could have been
constructed for the wide variety of possible calcium phosphate solids. The calcium phosphate
solubility curve presented in Figure 4-2 is for the solids CaCO3(sl (calcitel and Ca5(Ol-.il(pO4)3(s)
(hydroxyapatite)' This solubility curve suggests that, to achieve low soluble orthophosphate residuãls,
the pH must be adjusted to high values (i,e.,pH >10). This is indeed largely borne out by pract¡cal
experience with the lime precipitation of phosphate from wastewater. pH values of <10.S are
commonly used to achieve low phosphate residuals. Because, at these values, the bicarbonate
alkalinity of the wastewater will react with the lime as follows:

Ca(OH)2 + HCO3 : CaCO3(s) + HrO

and because this "alkalinity" demand for lime is usually orders of magnitude greater than the lime
required for calcium phosphate precipitation, the lime dose for calcium phosphate precipitation is
largely determined by the total alkalinity of the wastewater. Lime doses to achieve phosphate removal
are equal to approximately 1.5 times total alkal¡nity (expressed as mg CaCO./L).

Because the reaction of lime with bicarbonate alkalinity produces calcium carbonate solids, sludge
production is also largely related to the alkalinity of the wastewater rather than to the amount ofphosphate removed. ln the Phostrip process, lime is added to precipitate phosphate that has been

95



anaerob¡cally stripped from a port¡on of the return activated sludge stream. The activated sludge is
rich in phosphorus due to enhanced biological phosphate removal. Under anaerobic conditions the
phosphorus is released, producing very high soluble phosphate concentrations, Since the
phosphate/total alkalinity ratio of this stream is higher than in the wastewater itself, and lime dose is
determined by alkalinity, a greater amount of phosphate is precipitated per unit amount of lime added
than if the l¡me had been added directly to the wastewater. Furthermore, lime treatment of "stripper"
effluent often is carried out at pH values of about 9.5 because a higher phosphate residual can be
tolerated on th¡s high phosphate concentrat¡on stream. The lower required pH value further contributes
to lime savings.

Figure 4-2 suggests that low phosphate residuals can be obtained with catcium addition at pH values
close to pH 9. This has indeed been demonstrated by Ferguson et al.(71. However, somewhat
specialized conditions are required (e.9., Ca(ll)/MS(ll) mole ratio <S/1) so that rhe use of slightly
alkaline pH precipitation of phosphate is not widely practiced.

Because pH values of > 10 are usually employed for the lime precipitation of phosphate from